
   

 Università degli Studi di Ferrara
 

 

DOTTORATO DI RICERCA IN  

SCIENZE DELL'INGEGNERIA 
 

CICLO XXVIII 

 

 

 

COORDINATORE Prof. Stefano Trillo 

 

 

 

 

 

 

 

Occurrence of pharmaceuticals and personal care products in hospital 

effluent, urban wastewater and combined sewage overflow.  

Options for their management and treatment. 

 

 

 

 

 

Settore Scientifico Disciplinare ICAR/03 

 

 

 

 

 

 

 Dottorando  Tutore 

 Dott. Zambello Elena Prof. Verlicchi Paola 

 

_______________________________ _____________________________ 
 (firma) (firma) 

 

 

 

 

 

Anni 2013/2015 

 

 

 

 

 

 





   

 Università degli Studi di Ferrara
 

 

Ph.D. IN 

"SCIENCE OF ENGINEERING 
[...]
Fig. 1.10: Risk quotient of selected PhCs, in descending order of risk, in digested sludge 

1.8 The most critical compounds 

The current study highlights the fact that the most critical PhCs, namely those posing a high risk to 
the environment, will depend on the matrix investigated: secondary effluent or treated sludge. If we 
compare these groups of compounds with those with the highest mass load discharged into the 
environment reported in Fig. 1.9, we find that the two groups do not overlap, as shown in Fig. 14. 
In fact, this graph shows the RQ of the selected compounds in both sludge and water (the two 
series of histograms previously shown in Fig. 1.9 Fig. 1.10) together with their corresponding mass 
load (the black line, data from Fig. 1.11). Compounds are reported from the highest to the lowest 
mass load. Using these criteria, the most critical compounds are found to be: ibuprofen (high 
RQwater, high RQsludge and high load), fluoxetine, ofloxacin, erythromycin, tetracycline, 
azithromycin (high RQwater, high RQsludge), and gemfibrozil, estradiol and ethinylestradiol (high 
RQwater, medium RQsludge). 

 
Fig. 1.11: Comparison of average specific mass load discharged by CAS effluent and RQs for secondary effluent and 
sludge.  

Risk quotient RQ

0,0001 0,001 0,01 0,1 1 10 100 1000

Fluoxetine (0.25)
Ibuprofen (11.6)

Erythromycin (3.3)
Estradiol (6.3)

Azithromycin (57)
Ofloxacin (254)

Ethinylestradiol (9.5)
Tetracycline (715)

Clarithromycin (18.2)
Gemfibrozil (17.1)

Naproxen (34.1)
Diltiazem (101)

Carbamazepine (166)
Sulfamethoxazole (4.3)

Estrone (17)
Diclofenac (155)

Mefenamic acid (187)
Codeine (224)

Propranolol (84)
Diazepam (106)

Estriol (213)
Roxithromycin (632)

Acetaminophen (1160)
Bezafibrate (461)

Salicylic acid (994)
Ketoprofen (250)

Trimethoprim (658)
Cimetidine (11305)

Norfloxacin (237750)
Atenolol (1140)

Ciprofloxacin (18760000)
Clofibric acid (201)

1 10 10210-110-210-310-4 103

Risk levelLow Medium High

Compounds

with high RQ

Compounds

with medium RQ

Compounds

with low RQ

C
o

m
p

o
u

n
d

(P
N

E
C

s
lu

d
g

e
)

1

10

C
a
rb

a
m

a
ze

p
in

e

C
im

e
tid

in
e

A
te

n
o
lo

l

N
a
p
ro

x
e
n

Ib
u
p
ro

fe
n

D
ic

lo
fe

n
a
c

K
e
to

p
ro

fe
n

M
e
fe

n
a
m

ic
 a

c
id

G
e
m

fi
b
ro

zi
l

C
la

ri
th

ro
m

y
c
in

T
ri
m

e
th

o
p
ri
m

O
fl
o
x
a
c
in

B
e
za

fi
b
ra

te

E
ry

th
ro

m
y
c
in

S
u
lf
a
m

e
th

o
x
a
zo

le
T

e
tr

a
c
y
c
lin

e

R
o
x
ith

ro
m

y
c
in

C
ip

ro
fl
o
x
a
c
in

A
zi

th
ro

m
y
c
in

P
ro

p
ra

n
o
lo

l

C
lo

fi
b
ri
c
 a

c
id

F
lu

o
x
e
tin

e

A
c
e
ta

m
in

o
p
h
e
n

D
ia

ze
p
a
m

E
st

ro
n
e

N
o
rf

lo
x
a
c
in

A
c
e
ty

ls
a
lic

y
lic

D
o
x
y
c
y
cl

in
e

P
h
e
n
a
zo

n
e

F
e
n
o
fi
b
ri
c
 a

c
id

E
st

ra
d
io

l
E

st
ri
o
l

E
th

in
y
le

st
ra

d
io

l

R
Q

0

50

100

150

200

250

300

350

400

M
a
s
s
 l
o

a
d

[m
g

/1
0
0
0
 i
n

h
/d

]

RQ sludge RQ effluent Average mass load

102

103

10-1

10-2

10-3

10-4



PART A 

34 
 

1.9 Risk of antibiotic-resistant bacteria and genes 

In addition to the environmental risk based on PNEC values for effluents as well as for sludge, 
there is another source of risk linked to the occurrence of the class of antibiotics both in the effluent 
and sludges: the development and release of antibiotic-resistant bacteria (ARB) and genes (ARG). 
ARG and ARB have been found to be several orders of magnitude higher in raw WWTP influents 
than in treated effluents, but, due to their high bacterial content, digested sludges also represent a 
significant environmental contamination route (Munir et al., 2011). It has been reported in the 
literature that the percentage antibiotic resistance in a treated wastewater effluent was generally 
higher than the percentages in the river water, but these were observed to increase downstream of 
a wastewater treatment plant (Iwane et al., 2001). WWTPs play a vital role in the elimination or 
spread of ARB and ARG, as the treatment systems and their operational conditions are likely to 
influence their fate. While it is likely that treated effluents with trace amount of ARGs and ARB from 
the treatment plants discharged into rivers or streams can add to the contamination of the 
environment, comparison of release loads of ARGs and ARB, Munir et al., (2011) showed that land 
application of biosolids from WWTPs seems to be the main source of entry of ARGs and ARB into 
the natural environment. Further research is necessary to determine how best to reduce the 
spread of such bacteria. 

1.10 Modelling 

Various attempts have been made to create and propose a model able to simulate the fate and 
behaviour of selected pharmaceuticals in a CAS in support of their design process. In this context, 
Plosz et al., (2012) recently suggest using mechanistic models, i.e., ASM-X, in regional risk 
assessment. Pomiés et al. (2013) reviewed 18 different literature models describing micropollutant 
removal in CAS, and remarked that an explanation for the validity of proposed models is often 
lacking, and for this reason future developments are necessary to improve modelling of 
micropollutant removal in WWTP. Indeed, in their current form, they are not ready to be used in 
process design. 

1.11 CAS: treatment of PhC wastewaters 

Wastewaters generated by pharmaceutical manufacturers contain a variety of organic and 
inorganic constituents including spent solvents, catalysts, additives, reagents and small amounts of 
intermediates, byproducts, raw materials and active pharmaceutical ingredients, which makes 
them particularly difficult to treat (Sreekanth et al., 2009). In addition, concentrations of COD, BOD, 
SS, nitrates are generally very high, of the order of tens–hundreds mg/L. The ratio BOD/COD is 
about 0.45-0.60, and pH may vary in the range 5–8. For instance, pharmaceutical wastewater 
investigated by Sreekanth et al. (2009) contained: 8500–9000 mg/L total dissolved solids, 2800–
3000 mg/L TSS, 13,000–15,000 mg/L COD, 7000–7500 mg/L BOD, 600–750 volatile fatty acids, 
2500–3000 mg/L alkalis, such as CaCO3, 200–250 mg/L chlorides, 120–170 mg/L nitrates, 300–
450 mg/L sulphates, and 100–120 mg/L phosphates, and the pH of the bulk drug in pharmaceutical 
wastewater was 7.0–7.5. In this effluent, the target PhC was carbamazepine, which was detected 
at levels of 10–15 mg/L. In some areas, PhC concentration may be even higher: Sirtori et al. 
(2009) reported a concentration of 45 mg/L of nalixid acid (a fluoroquinolone-type antibiotic was 
found) in an industrial effluent, and Chelliapan et al. (2006) found tylosin concentrations of up to 
20–200 mg/L in pharmaceutical effluent they investigated. Indeed, it is estimated that 
approximately half of the pharmaceutical wastewaters produced worldwide are discharged without 
specific treatment (Enick and Moore, 2007). When treated, they are generally subjected to 
physicochemical processes(Kulik et al., 2008) and then to aerobic biological steps (Suman Raj and 
Anjaneyulu, 2005).  

The operational parameters most influential in the removal of pollutants from pharmaceutical 
effluent are: HRT, temperature, pH, dissolved oxygen, organic load, microbial community, 
presence of toxic and persistent compounds, and batch operation of pharmaceutical production 
facilities (Suman Raj and Anjaneyulu, 2005). Hence activated sludge processes for the 
pharmaceutical industry effluent are generally designed with long HRT (Oz et al., 2004), 
operational temperature not greater than 30 °C (between 30–60 °C the number of bacterial species 



PhCs removal by conventional WWTP  Chapter 1 

35 
 

decline with temperature, and activated sludge process fail at temperatures above 60 °C, LaPara 
et al., 2001). In fact, cooling of pharmaceutical effluent may even be necessary. Suman Raj and 
Anjaneyulu (2005) found that pharmaceutical wastewater can be biologically treated using mixed 
consortia by integrating chemical coagulation as a pretreatment. They found that a chemical 
coagulation with lime followed by aerobic oxidation with activated sludge increased the 
biodegradability through reduction in sulphate concentration (down to 44-48 %). They also found 
that the best results in the biological step were achieved at a mixed liquor concentration of about 
4000 mg/L, confirming earlier results by Suman Ray et al. (2004). 

Unfortunately, the impact of high concentrations of PhCs in activated sludges, as seen in 
pharmaceutical wastewaters, has not been yet investigated, and the worry is that their 
concentrations may inhibit biological processes. In any case, biological treatments are not able to 
complete removal of PhCs and other pollutants, and so complementary treatments should be used 
in conjunction with the traditional methods. These additional treatments include membrane 
filtration, reverse osmosis, activated carbon. In this context, Larsson et al. (2007) monitored the 
effluent of a WWTP situated in Patancheru, near Hyderabad, in India. This plant receives about 
1500 m3/d of wastewaters, mainly from 90 bulk drug facilities (BOD5 = 1300 mg/L; COD = 6000 
mg/L; SS = 500 mg/L, dissolved solids = 9000 mg/L) and the treatment sequence consists of an 
equalization tank (HRT = 2 d), a chemically assisted SS removal tank, a biological reactor (HRT = 
4 d) in which 20 % of domestic wastewaters is added to improve the removal efficiency, and a 
secondary clarifier. Excess sludge is subjected to centrifugation. The final effluent (BOD = 270 
mg/L; COD = 1300 mg/L; SS = 300 mg/L and dissolved solids = 5000 mg/L) is discharged into 
surface water bodies, and the treated sludge is disposed of in landfill. An investigation on the 
occurrence of some PhCs in the final effluent of this plant showed the following concentration 
ranges: 28–31 mg/L for ciprofloxacin; 0.8–0.95 mg/L for metoprolol; 0.7–0.9 for enrofloxacin; 0.39–
0.42 for norfloxacin, 0.15–0.30 for enoxacin, 0.15-0.16 for ofloxacin and 0.09–0.16 for ranitidine. 

Deegan et al. (2011) review many common treatments (traditional as well as advanced) and 
conclude that the problem of pharmaceuticals in wastewater cannot be solved merely by adopting 
end-of-pipe treatments, but source measures such as replacement of critical chemicals and 
reduction in raw material consumption also need to be adopted. 

  



PART A 

36 
 

1.12 Conclusions 

Most of the municipal WWTPs consist of preliminary, primary and secondary treatments, mainly 
activated sludge systems with the final effluent being discharged into a surface water body and 
often indirectly reused for irrigation purposes or recreational activities and the treated sludge often 
land applied. Many PhCs are usually present in raw influent at concentrations in the range 10-3-

102 g/L and even more, and common WWTPs are not able to efficiently remove all of them from 
liquid effluent as well as sludge. Observed removal efficiencies vary in a wide range for the 
different compounds, as well as for the same substance, due to the different chemical and physical 
characteristics of PhCs and to operational conditions. 

This study highlights the fact that the occurrence of some PhCs in the secondary effluent 
discharged into surface water bodies may pose a medium–high (acute) risk to aquatic life. 
Furthermore, many other compounds, even if their environmental risk was found to be low, are 
discharged at high daily mass loads, which could contribute to negative effects on aquatic 
organisms in the long term due to chronic and mixture toxicity. For these reasons, it would be more 
prudent to begin monitoring the most frequently and most persistent administered PhCs, as well as 
those with the highest environmental risk, namely antibiotics (including erythromycin, ofloxacin, 
sulfamethoxazole, clarithromycin, amoxicillin, tetracycline and azithromycin), psychiatric drugs (like 
fluoxetine, diazepam and carbamazepine), analgesics/anti-inflammatories (ibuprofen, mefenamic 
acid, naproxen, diclofenac and ketoprofen) and lipid regulators (fenofibric acid, fenofibrate and 
gemfibrozil). Unfortunately, up to now, PhCs are not included among those compounds to be 
monitored, outwithstanding their occurrence have been documented since more than 20 years in 
many European countries. For this reason, further researches are necessary (i) to analyse the 
occurrence of scarcely investigated PhCs in the influent and outlets of municipal WWTPs; (ii) to 
evaluate the environmental impact of mixtures of different PhCs, (iii) to evaluate the best end-of-
pipe measures for the existing WWTPs to guarantee better removal of the most persistent 
compounds, and (iv) to suggest source control options to reduce the quantity and variety of PhCs 
in the water cycle. 

 

 

Reference 

 Verlicchi P, Zambello E, Al Aukidy M. Removal of pharmaceuticals by conventional wastewater 
treatment plants. In: Petrovic M, Suarez S, Barcelò D, editors. Analysis, removal, effects, risks of 
pharmaceuticals in the water cycle: occurrence and transformation in the environment. Series 
works: Comprehensive Analytical ChemistryElsevier; Vol. 62. Barcelò D. (Elsevier), Amsterdam: 
The Netherlands 2013c pp.231- 86. 

 



 

 
 

 

 
 
 
 

Chapter 2: 

 

2 PPCPs occurrence in untreated and treated sewage sludge 

 
  



 

 
 

 



PPCPs occurrence in sludge  Chapter 2 

39 
 

2.1 Introduction 

Sludge originates during biological and chemical processes in wastewater treatment plants 
(WWTPs) and may contain a wide spectrum of organic and inorganic substances as well as 
microorganisms and viruses which are separated from the liquid phase during treatments. 

In Europe, its production is expected to increase from 11.5 M tons of dry matter (DM) (2010) to 
over 13 M tons of DM by 2020, chiefly due to increased sewerage and treatments in East 
European countries (Palfrey, 2010; Eriksson et al., 2008). The main disposal routes are 
incineration, landfill, land application, composting, with the specific percentages varying from 
country to country. For instance incineration of sludge is about 90% in Belgium, 50% in Germany 
and 45% in Denmark, while reuse in agriculture reaches 50% in Denmark and 25% in Sweden, 
where 50% is landfilled or allocated to construction work (Malmborg andMagnér, 2015; Kelessidis 
and Stasinakis, 2012). Recently Kelessidis and Stasinakis (2012) reported that 53% of sludge in 
EU-27 is reused in agriculture either directly or after composting, whereas Citulski and 
Farahbakhsh (2010) reported thatmore than 40% is spread on land in Canada and according to 
Venkatesan et al. (2014) more than 50% is spread on land in the USA. 

The interest in using sewage sludge in agriculture is due to its nutrient content and soil-
conditioning properties that are useful for restoring overexploited land to agricultural use or for 
improving the humus content and water-holding capacity of light-textured sandy soil as well as in 
cases where soils are depleted or subject to erosion (Clarke and Smith, 2011; Inglezakis et al., 
2014). 

Disposal routes of sewage sludge must fulfill specific regulations. With regard to the land 
application option, in the last 20 years great attention has been placed mainly on the occurrence of 
heavy metals in sludge and their fate once it is applied on agriculture land, and limits have been 
set and adopted in different countries (Stasinakis, 2012). Sometimes, additional limits have been 
implemented for surfactants (mainly linear alkyl sulfonates, LAS), polycyclic aromatic hydrocarbons 
(PAH), nonylphenol(n)ethoxylates (NPnEO), polychlorinated biphenyls (PCB), phthalates and 
pesticides in sludge, and studies monitoring their fate once spread on the land are ongoing 
(Kelessidis and Stasinakis, 2012). No limits have been set for pharmaceuticals (PhCs) and other 
contaminants of emerging interest, including personal care products (PCPs) in sewage sludge. 

Land disposal of sewage sludge is regulated at EU level by the socalled Sewage Sludge Directive 